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1. General Description of Equipment under Test

1.1 Applicant

Universal Scientific Industrial Co., Ltd.
141, Lane 351, Taiping Road, Sec. 1, Tsao Tuen, Nan-Tou, Taiwan

1.2 Manufacturer

Universal Scientific Industrial Co., Ltd.
141, Lane 351, Taiping Road, Sec. 1, Tsao Tuen, Nan-Tou, Taiwan

1.3 Basic Description of Equipment under Test

Equipment : USRobotics Wireless MAXg USB Adapter

Trade Name : USRobotics

Model No. : USR5425

FCCID - IXM-USGBRO02

ICID : 550A-15044
SPORTON International Inc. Page No. :10f63
TEL : 886-2-2696-2468 Report Issued Date : Jul. 11, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01
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1.4 Feature of EQuipment under Test

Product Feature & Specification

1. DUT Type

USRobotics Wireless MAXg USB Adapter

2. Trade Name USRobotics

3. Model Name USR5425

4. FCC ID IXM-USGBRO02
5. IC ID 550A-15044

6. Tx Frequency

2400 ~ 2483.5 MHz

7. Rx Frequency

2400 ~ 2483.5 MHz

8. Number of Channels

11

9. Carrier Frequency of Each Channel

2412+(n-1)*5 MHz; n=1~11

10. Antenna Connector

N/A

11. Antenna Type

Printed Antenna

12. Antenna Gain

3.63 dBi

13. Maximum Output Power

802.11b : 18.74 dBm
802.11g : 20.76 dBm

14. Type of Modulation

DSSS / OFDM

15. DUT Stage

Identical Prototype

16. Application Type

Certification

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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Report Version : Rev. 01




wesonns. FCC/IC TEST REPORT

Report No.: FR762910

2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration

operated in a manner tended to maximize its emission characteristics in a typical application.

b. For spurious emission below 1GHz, only one channel of each application was tested because it is not

related to channel selection.
c. The EUT is programmed to transmit signal continuously for all testings.
d. Frequency range investigated: conduction 150 kHz to 30 MHz, radiation 30 MHz to 25000MHz.

2.2Test Mode

Application

Radiated Emission

802.11b

802.11g

Mode 1: Tx_CHO1_2412 MHz
Mode 2: Tx_CHO06_2437 MHz
Mode 3: Tx_CH11_2462 MHz

Mode 4: Tx_CHO01_2412 MHz
Mode 5: Tx_CH06_2437 MHz
Mode 6: Tx_CH11_2462 MHz

Conducted Emission

WLAN Linking Mode

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Page No. 1 30f63
Report Issued Date : Jul. 11, 2007
Report Version : Rev. 01
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2.3 Connection Diagram of Test System

Notebook

77/

I;P Adapter

2.4Ancillary Equipment List

Item Asset Trade Name Model Name FCCID Power Cord
1. Notebook DELL D400 E2K24GBRL N/A
2. RS-232 Mouse State MS-303 DoC N/A
SPORTON International Inc. Page No. ;4 0f 63
TEL : 886-2-2696-2468 Report Issued Date : Jul. 11, 2007
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3. RF Utility

The programmed RF Utility is installed in notebook to provide channel selection, power lever, data rate and
the application type. RF Utility can send transmitting signal for all testings.

SPORTON International Inc. Page No. : 5 0f 63
TEL : 886-2-2696-2468 Report Issued Date : Jul. 11, 2007
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4. General Information of Test

Test Site Location . No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No :  COO01-HY, 03CHO06-HY
4.1 Test Voltage

120V/ 60Hz

4.2 Standard for Methods of Measurement

ANSI C63.4-2003

4.3Test in Compliance with

47 CFR Part 15 Subpart C and IC RSS-210 Issued 6

4.4 Frequency Range Investigated
a. Conducted Emission : from 150 KHz to 30 MHz
b. Radiated Emission : from 30 MHz to 25000 MHz
4.5 Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page No. : 6 0f 63
TEL : 886-2-2696-2468 Report Issued Date : Jul. 11, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01
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5. Test Data and Test Result

5.1 List of Measurements and Examinations

FCC Rule IC Rule Description of Test Result
15.207 RSS-Gen 7.2.2 |Conducted Emission Pass
15.247(a)(2) A8.2 (1) 6dB Bandwidth Pass
15.247(b) A8.4 (4) Maximum Peak Output Power Pass
15.209(a) 2.6 Radiated Emission Pass
15.247 (c) A8.5 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) A8.2 (2) Power Spectral Density Pass
15.203
15.247(b)(4) A8.4 (6) Antenna Requirement Pass

SPORTON International Inc. Page No. : 7 0f63
TEL : 886-2-2696-2468 Report Issued Date : Jul. 11, 2007
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5.2 6dB Bandwidth Measurement

5.2.1 Measuring Instruments

As described in chapter 6 of this test report.

5.2.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The 6 dB bandwidth is defined as the frequency range where the power is higher than the peak power

minus 6dB.

5.2.3 Test Setup Layout

Lo

EUT

Spectrum Analyzer

5.2.4 Test Result

Application Type : WLAN 802.11b/g
Temperature : 25~27°C
Relative Humidity : 56~58%

Test Enginner : _Sam
802.11b
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 10.00 > 0.5MHz Mode 1
06 2437 10.09 > 0.5MHz Mode 2
11 2462 10.06 > 0.5MHz Mode 3
802.11g
Channel Frequency 6dB Emission bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
01 2412 16.34 > 0.5MHz Mode 4
06 2437 16.34 > (0.5MHz Mode 5
11 2462 16.34 > 0.5MHz Mode 6

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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5.2.5 6dB Bandwidth
Mode 1
<%%> “RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz 0.37 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 10.000000000 MHz
20 Offset 18 |dB Markegr 1 [T1]]
-1.10 dBm
10 2.406967949 GHz
1 PKES D1 4.87|dBm
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Date: 25.JUN.2007 03:43:45
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Mode 2

®

Ref 20 dBm

*“Att 20 dB

*RBW 1
*VBW 1
*SWT 5

00 kHz
00 kHz
00 ms

Delta 2 [T1 ]
0.22 dB
10.096153846 MHz

20 Offset 18 |dB

Marker 1 [T1|]
.29 dBm

10 2.431935897 GHz
T D1 5.43|dBm =
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Mode 3
@ *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kHz -0.15 dB
Ref 20 dBm *Att 20 dB *SWT 500 ms 10.064102564 MHz
20 Offset 18 dB Marker 1 [T1]]
0.21 dBm
10 2.456967949 GHz
T D1 5.54|dBm
1
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T —
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—-70

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz

Date: 25.JUN.2007 04:02:31
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Mode 4
<§§> “RBW 100 KHz Delta 2 [T1 ]
“VBW 100 kHz 0.34 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 16.346153846 MHz
20 Offset 18 |dB Marker 1 [T1 (]
-3.96 dBm
|10 2.403794872 GHz
BT -
VIEW B Pl 1.63 dBm, ] I I 1 I " I -

./ \
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40
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—=70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 25.JUN.2007 04:04:43
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Mode 5

@ *RBW 100 kHz
*VBW 100 kHz

Delta 2 [T1 ]

-0.07 dB
Ref 20 dBm “Att 20 dB *SWT 500 ms 16.346153846 MHz
20 Offset 18 |dB Marker 1 [T1 (]
-3.94 dBm
| 10 2.428794872 GHz
1 PiS
VIEW 0 DJI 1'3? dBm.l n | | W l 1 s
I L
H L 1 VIV, T T [T, O Y . . T A T "
/r ! \
20
0
40
—--50
- -60
--70
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 25.JUN.2007 04:06:33
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Mode 6
<§§> “RBW 100 KHz Delta 2 [T1 ]
“VBW 100 kHz -0.00 dB
Ref 20 dBm “Att 20 dB “SWT 500 ms 16.346153846 MHz
20 Offset 18 |dB Marker 1 [T1 (]
-3.22 dBm
|10 2.453794872 GHz
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5.3 Power Spectral Density Measurement

5.3.1 Measuring Instruments

As described in chapter 6 of this test report.

5.3.2 Test Procedure
1. The transmitter output was connected to spectrum analyzer directly.
2. The spectrum analyzer’s resolution bandwidth was set at 3kHz RBW and 30kHz VBW as that of the
fundamental frequency. Set the sweep time=span/3kHz.
The power spectral density was measured and recorded.
4. The sweep time is allowed to be longer than span/3kHz for a full response of the mixer in the spectrum

analyzer.

5.3.3 Test Setup Layout

Lto

EUT
Spectrum Analyzer

SPORTON International Inc. Page No. : 15 of 63
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5.3.4 Test Result

Application Type : 802.11b/g
Temperature : 25~27°C
Relative Humidity : 56~28%
Test Enginner : _Tony

802.11b
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -7.84 8 Mode 1
06 2437 -7.36 8 Mode 2
11 2462 -7.78 8 Mode 3
802.11g
Channel Frequency Power Spectral Density Limits Plot
(MHz) (dBm) (dBm) Ref. No.
01 2412 -11.09 8 Mode 4
06 2437 -11.44 8 Mode 5
11 2462 -10.93 8 Mode 6

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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5.3.5 Power Spectral Density

Mode 1

<§§> “RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -7 .84 dBm

Ref 20 dBm *Att 20 dB *SWT 500 s 2.412725962 GHz

20 Offset 18 |dB

SGL
ENET:
o

LVL

1
#Miﬂ\dbw A“Ab”V\VQth“ﬂmkjm$qup~ UwNAMﬂJwvuMﬁ‘MM//AAﬂvaji A ,ukhu
o O | W

TOW

—-30

L _40

—-50

—-60

—=70

-80

Center 2.412 GHz 150 kHz/ Span 1.5 MHz

Date: 25.JUN.2007 04:38:37
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Mode 2
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -7.36 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.437728365 GHz
20 Offset 18 (dB
_10
SGL
-
o
1|Lve
Ml Ay, .MJJ\AMAM
| _20 %-V'w " M
—-30
| 40
—-50
| -60
--70
-80
Center 2.437 GHz 150 kHz/ Span 1.5 MHz

Date: 25.JUN.2007 09:04:51
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Mode 3
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -7.78 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.462725962 GHz
20 Offset 18 (dB
_10
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Mode 4
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -11.09 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.412639423 GHz

20 Offset 18 (dB
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Mode 5
@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz -11.44 dBm
Ref 20 dBm *Att 20 dB *SWT 500 s 2.437639423 GHz
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Mode 6

®
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5.4 Band Edges Measurement

5.4.1 Measuring Instruments

As described in chapter 6 of this test report.

5.4.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.

2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including
100 kHz bandwidth from band edge.

3. The band edges was measured and recorded.

5.4.3 Test Result

Application Type : WLAN 802.11b/g
Temperature : 25~27°C

Relative Humidity : 56~58%

Test Enginner : _Tony

Test Result in WLAN lower band (Channel 1) PASS
Test Result in WLAN higher band (Channel 11) PASS
5.4.4 Note on Band Edge Emission
>WLAN 802.11b
CHO1 (Horizontal)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuVv/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2384.2 57.61 -16.39 74.00 59.05 30.25 3.75 35.44 100 0 Peak
2384.2 48.25 -5.75 54.00 49.69 30.25 3.75 35.44 100 95 Average
CHO1 (Vertical)
Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2386.6 48.75 -5.25 54.00 50.19 30.25 3.75 35.44 100 50 Average
2386.6 58.17 -15.83 74.00 59.61 30.25 3.75 35.44 100 0 Peak
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CH11 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2490.8 47.83 -26.17 54.00 49.18 30.30 3.86 35.51 100 113 Average
2490.8 5790  -16.10  74.00 59.25 30.30 3.86 35.51 100 0 Peak

CH11 (Vertical)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2483.5 58.23 -15.77 74.00 59.59 30.29 3.86 35.51 100 0 Peak
2483.5 48.60 -5.40 54.00 49.96 30.29 3.86 35.51 100 96 Average

>WLAN 802.11g
CHO1 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2389.8 65.94 -8.06 74.00 67.39 30.26 3.75 35.46 100 0 Peak
2389.8 50.33 -3.67 54.00 51.78 30.26 3.75 35.46 100 55 Average

CHO1 (Vertical)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2389.9 67.03 -6.97 74.00 68.48 30.26 3.75 35.46 100 0 Peak
2389.9 50.40 -3.60 54.00 51.85 30.26 3.75 35.46 100 56 Average

CH11 (Horizontal)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuv/m) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
2490.7 65.92 -8.08 74.00 67.27 30.30 3.86 35.51 100 0 Peak
2490.7 50.05 -3.95 54.00 51.40 30.30 3.86 35.51 100 112 Average
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CH11 (Vertical)

Frequency Level Over Limit Read Antenna  Cable Preamp Ant Table Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) (dBuV/im) (dB) (dBuV/m) (dBuV) (dB/m) (dB) (dB) (cm) (deg)
4926.0 49.98 -24.02 74.00 46.93 33.34 5.92 36.21 100 0 Peak
4926.0 38.08 -15.92 54.00 35.03 33.34 5.92 36.21 100 109 Average
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5.4.4 20dB Band Edge

WLAN 802.11b

CHO1

®

Ref 20

dBm

* ALt

*RBW 100 kHz
*VBW 100 kHz

20 dB *SWT 500 ms

Marker 1 [T1 ]
-37.91 dBm
2.399532051 GHz

—10

20 Offs

et 18

dB

D1 5.67

dBm

V LVL

—-10

—-20

D2 -

14.33 dB

—-30

-40

=

3

MAAMANAN

—-60

AU
AMUAAA !

—-70

-80

F1

Center 2.367 GHz
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10 MHz/

Span 100 MHz
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CH11

®

Ref 20 dBm

* ALt

20 dB

*RBW 100 kHz

*VBW 100 kHz
*SWT 500 ms

Marker 1 [T1 ]

-47.85 dBm
2.485166667 GHz

20 Offs

set

18

—10

D1 5.55

dBm

LVL

14.45

dBm

- -20

—-30

| 40

ATV |

LA oA

A A AR A g

—-50

—-60

—-70

-80

F1

Center 2.506 GHz
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Span 100 MHz
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WLAN 802.11g
CHo1

@ *RBW 100 KHz Marker 1 [T1 ]
*VBW 100 kHz -30.67 dBm

Ref 20 dBm *Att 20 dB *SWT 500 ms 2.399044872 GHz

20 Offset 18 (dB

D1 1.97|dB
wAXH il 97| dBm Tk i

)

—-10

I

D2 -18.03 dB
—-20

l )
| 50 :

| 40

A e A A A A il oMb A AR IA S A A, MIL.AW
AR AR i o Ak A Ao A 4 S

--60

—-70

F1

-80

Center 2.371 GHz 10 MHz/ Span 100 MHz
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CH11

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -39.73 dBm

Ref 20 dBm *Att 20 dB *SWT 500 ms 2.483769231 GHz

20 Offset 18 (dB

.

VAXH 1,2 dB

)

V\ LVL
-10

02\ -8 dBm
- -20 \
--30

| _40 A

--50 Ll An T TV O Y

—-60

—-70

-80

Center 2.503 GHz 10 MHz/ Span 100 MHz
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5.5 Peak Output Power Measurement

5.5.1 Measuring Instruments

As described in chapter 6 of this test report.

5.5.2 Test Procedure
1. The antenna port RF output of the EUT was connected to the input RF input of a power meter for

WLAN measurement. The power is equal to the reading level on power meter plus cable loss at the EUT

antenna terminal.

2. The antenna port(RF output) of the EUT was connected to the input (RF input) of a spectrum analyzer for

BT measurement. The cable loss has been offset before testing.

5.5.3 Test Setup Layout

L Io
EUT Power Meter
5.5.4 Test Result
* Application Type : WLAN 802.11b/g
Temperature : 25~27°C
Relative Humidity : 56~58%
Test Enginner : _Tony
WLAN 802.11b
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 18.67 1W/30 dBm
06 2437 18.74 1W/30 dBm
11 2462 18.41 1W/30 dBm
WLAN 802.11g
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 20.76 1W/30 dBm
06 2437 19.86 1W/30 dBm
11 2462 20.52 1W/30 dBm
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5.6Conducted Emission

5.6.1 Measuring Instruments
As describ ed in chapter 6 of this test Report.

5.6.2 Test Procedures

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80

a.
centimeters from any other grounded conducting surface.

b. Connect EUT to the power port of a line impedance stabilization network (LISN).

c. All the support units are connected to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold Mode.
SPORTON International Inc. Page No. : 31 0f 63
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5.6.3 Test Data
Tem

perature : 25~27°C

Relative Humidity : 56~58%

Test
Test

Enginner : _Sam
Mode : Mode 1

m The test that passed at minimum margin was marked by the frame in the following table.

Date: 2007-06-25 Time: 17:51:24

Level (dBuv)
80

CHSVCCICISPR-B

CHSAPCCICISPR -B AV

40
| i
1
1 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site | CON1-HY
Condition : CHENCCLCISFE-B 20011004 200604 LINE
EUT (TRB DONGLE
Power 120¥VR0HzFROM BYSTER)
Model ;
Memo CPING
Memo :
Memo
Owver Limit Fead Probe Cahble
Freq Lewvel Limit Line Lewel Factor Loss Remark
MH= dBu¥ dE dBuy dBuy dE dE
1 0.151 1le.65 -39.31 55.95 16.47 0.10 0.08 Average
2 0.151 43.38 -22.58 65.96 43.20 0.10 0.03 QF
3 0.199 44,34 -19.29 63.63 44.14 0.10 0.10 QF
5 0.264 39.30 -22.00 61l.30 39.12 0.10 0.03 QF
G 0.264 30.51 -20.79 51.30 30.33 0.10 0.058 Average
7 0.394 28.19 -29.78 57.97 25.05 0.10 0.04 QF
g 0.394 21.90 -26.07 47.97 21.76 0.10 0.04 Average
9 1.261 27.18 -15.82 46.00 26.89 0.10 0.19 Average
10 1.261 28.57 -27.43 56.00 25.25 0.10 0.1% QF
11 l.650 28.68 -27.32 5He6.00 25.36 0.10 0.2z QF
12 l.650 20035 -25.65 46.00 20.03 0.10 0.22 Awverage
SPORTON International Inc. Page No. : 32 0f 63

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Report Issued Date : Jul. 11, 2007

Report Version

. Rev. 01



EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR762910

Level (dBuv)
80

Date: 2007-06-25 Time: 17:48:31

\

CHSWCCICISPR-B

CHSACCICISPR -B AV

40
1
1| i
! 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Bite (CO0L-HY
Condition : CHENCCLCISFE-EB 20014004 200604 NEUTEAL
EOT (IEB DONGLE
Power S120¥R0H=zFROM BYSTER)
Model :
Memo :PING
Memo :
Memo
Over Limit Fead Probe Cahble
Freqg Lewvel Limit Line Lewel Factor Loss Remark
MH= dBu¥ dE dBu¥y dBuy dE dE
1 0.150 43.687 -22.33 66.00 43.49 0.10 0.03 QF
2 0.150 22.73 -33.27 56.00 22.55 0.10 0.05 Awverage
3 0.200 43.81 -19.78 ©63.5% 43.61 0.10 0.10 QF
4 0.200 34.13 -19.45 53.59  33.893 0.10 0.10 Average
5 0.265 39.34 -21.94 6l.28 39.16 0.10 0.08 QF
G 0.265 29.16 -22.12 51.28 25.95 0.10 0.058 Average
7 0.334d 22.43 -26.92 49,35 22.27 0.10 0.06 Average
g 0.334 31.73 -27.62 59.35 31.57 0.10 0.o06 QF
9 l.260 29.28 -26.72 5H6.00 25.99 0.10 0.1% QF
10 l.260 27.30 -15.70 d4e6.00 27.01 0.10 0.19 Average
11 1.729 32.70 -23.30 56.00 32,37 0.10 0.23 QF
1z 1.729 25.00 -21.00 46.00 24.67 0.10 0.23 Average
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5.7Radiated Emission Measurement

5.7.1 Measuring Instruments

As described in chapter 6 of this Report.

5.7.2 Test
a.

Procedures
The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

e. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth
with Maximum Hold Mode.

g. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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5.7.3 Typical Test Setup Layout of Radiated Emission

EUT

Antenna

0.8 M

\|/ Ground Plane —\\

=1

1~4m

v

!

TurnTable

G

Spectrum Analyzer /

Test Receiver

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Page No. : 35 0f 63
Report Issued Date : Jul. 11, 2007
Report Version : Rev. 01



wesonns. FCC/IC TEST REPORT

Report No.: FR762910

5.7.4 Test Data

* Temperature : 25°~27C
Relative Humidity : 56~58%

= Test Enginner : _Sam

= Test Mode : Mode 1
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Lewel ((BuVim)
80

Date: 2007-06-22

FCC.CLASS-B
-
40 _ : > -
2 3
. 30 224, 418. 612, 806. 1000
Trace: (Discrete) Hequericy (MHz)
Site o DACHDG-HY
Comdi tion ¢ LF-ANTCAS1121) NORTZONTAL
ENT : E Dongle
Power : From system
Hodel ¢ US-C-ER-02
Memo ¢ I1b_Ta ChOI; 241 2MHz
Data Rate |
wer Limit EKeadintemnna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
i 31.08 24.46 -15.54 40,00 36,29 [8.96 0.64 31,43 S -—- Peak
2 101,28 26.08 -17.42 43.50 45 10 L[L.OT L.07T 3L.16 S -—- Peak
3 250.94 26.15 -19.85 46,00 43.03 [Z2.31 1.74 30.83 it -—- Peak
4 397.30 34.73 -LL.27 46,00 47.86 1571 2.2 30.88 it -—- Peak
o 479,890 33,17 -12.83 46.00 44.37 [7.08 Z2.53 308l e -—- Peak
) 665,40 31.03 -14.97 46.00 38.77 [8 74 3156 3063 e -—- Peak
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o Lewvel {dBuV/im) - Date: 2007-06-22
FCC CLASS-B
64 3 b
FCC CLASS.B (AVAG) |
1P 11 12 13
o 1000 5800. 10600, 15400. 20200. 25000
Trace: {Discrete} Fiequency (iHz)
Site + o DACHDG-RY
Condi tign © RR-ANT-0B0410 RORTZONTAL
ENT : 1SE Dangle
Power i From system
Hade | : US-0-ER-02
Memg o LB Tx ChOI; 241 280z
Data Rate |
Over Limit Keadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
I 2384. 16 5T.6L -16.3% 74.00 5%9.00 30.256 3.75 35.44 L0 0 Peak
28 2384. 16 48.25 -5.76 54.00 49.89 30.256 3.75 35.44 L0 95 Average
3@ 2412, 00 101, 38 103,30 30,27 3.77 3b.4B 100 95 Average
4 @ 2412, 00 1056, 50 106,92 30,27 377 3b.48 108 0 Peak
b 2484, 00 47.21 -w.ouw b4.uw 48,67 30,29 3.86 365l 108 95 Average
) 2484, 00 5917 -14.83 74.00 60.53 30,29 3.86 3b.5l 108 0 Peak
T 5607.00 49.02 -24.98 74.00 44,38 33.70  6.8% 35,93 108 0 Peak
8 560700 36.7L -17.28 54.00 32.0% 33.70 6.838 35,93 108 T3 Average
9 #2316.00 56.688 -17.31 74.00 45 22 39.35 8. 14 36,02 108 0 Peak
1oa 8316,00 44.50 -9.50 54.00 33.03 39.36 8. 14 36,02 108 97 Average
Ll 8642, 00 40.44 -33.56 74.00 T8 10 -10.098 9.12 36,68 s -—- Peak
12 12057. 00 40,37 -33.63 T4.00 76.08 -8.80 10.60 36.58 S -—- Peak
L3 14472, 00 40,74 -33.26 T4.00 7L.03 -B.57 [1.7Z 35 44 S -—- Peak

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Lewel ((BuVim)
80

* Date: 2007-06-22

FCC CLASS-B
o
|
|
) —— : : B
12 :
]
g 30 224, 418. 612. 806. 1000
Frequency (MHz)

Trace: {Discrete)

Site o DACHDG-HY
Comdi tion © LF-ANT(S51121) VERTICAL
EQT : USE Dongle
Power : From system
Hodel ; D5-G-BR-02
Y¥emg ¢ I1b_Ta ChOI; 241 2MHz
Data Rate |
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m db dbu¥/m dBuy¥ db/m db dB Cm deg
I 92.64 30,98 -12.54 43,50 51,40 8.82 1.06 3L Il e -—- Peak
2 101,28 30,43 -13.07 43.650 4%.44 [L.0T L.07 3L.15 e -—- Peak
3 200,64 26.66 -16.84 43,50 48,78 8.36 1.54 3l1.0Z St -—- Peak
4 397.30 33.44 -12.56 46,00 486,36 1571 2.2 30.88 g -—- Peak
b 663.30 34.76 -11.24 46,00 43.52 [8 T4 3. 14 3063 g -—- Peak
6@ g13.80 37.84 -8.16 46,00 43.TL 20.83 3.8 3034 g -—- Peak
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Level (dBuVim)
27

Date: 2007-06-22

3
FCCCLASS-B
64l -
- FCC CLASS-B (AVG) |
i 11 12
g 1000 5800. 10600, 15400. 20200. 25000
Trace: {Discrete) Kraquercy (Mkz)
Site 1 DECHNB-RAY
Condi Lion ¢ HF-ANT-0G0410 YERTTCAL
ENT : U5E Dongle
Power 1 From system
Hade | : US-0-ER-02
Hemp ¢ 1Ib_Ts ChOI; 241 2MHz
Data Rate |
Over Limit Eeadintenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
l @ 2386.656 48,76 -h.2h 54.00 50,19 30.25 3.76 3h, 44 L3 50 Averagze
2 2386.06 B8, 1T -15.83 74.00 59.81 30.256 3.7b 3b.44 100 0 Peak
3@ 2412.00 101, 88 103,30 30,27 3. T77 3b.48 108 50 Average
4 @ 2412, 00 1056, 49 106,91 30,27 377 3b.48 108 0 Peak
o 2488, 00 47.09 -6.91 54.00 48 44 30,30 3.86 3b.5l 108 20 Average
) 2488, 00 58,98 -15.02 74.00 60.33 30,30 3.88 35.5l 108 0 Peak
T 4821, 00 50.568 -23.41 74.00 47.%3 32.84 5.84 36,12 108 0 Peak
8@ 4821, 00 47.03 -8.97 54.00 44,36 32.84 5.84 36,12 108 101 Average
9 TT52.00 B56.57 -17.43 74.00 45,586 39.25 T.70 35.95 100 0 Peak
0@ T752.00 44.32 -9.68 54.00 33.32 39.25 T.70 35.95 108 60 Average
Ll 8642, 00 40,81 -33.18 74.00 78,46 -10.09 9.12 36,68 100 0 Peak
L2 12057, 00 43.57 -30.43 T4.00 78.28 -8.80 [0.65 236.58 108 0 Peak
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 2
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
a Date: 2007-06-22

Level (dBuvimj}
80

FCC CLASS-B
e
|

40 ] T i i
4 ] B
2 g
& 30 224, 418, G612, 806, 1000
Frequency (MHz)

Trace: (Discrete)

Site + o DACHDA-HY
Comdi tiom ¢ TF-ANTCASI121) WORTZONTAL
EUT : TSE Dangle
Fower i From syskem
Hadel : US-G-ER-0Z
Memg o LI _Te ChOB; 24 57HHz
Data Rate |
ver Limit FReadinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m db dbu¥/m dbu¥ db/m db db cm deg
L 32.43 23.52 -16.48 40,00 36.88 [7.54 0.66 3L.38 o -—- Peak
Z 101,28 25.53 -17.97 43.50 44.55 11.07 L.07 3L.15 o -—- Peak
3 156.08 23.70 -1%.80 43.50 43.14 10,24 1.37 3L.05 o -—- Peak
4 399.40 34.05 -11.95 46.00 46.82 1578 2.23 30.86 g -—- Peak
B Ted. 40 34,73 -1L.27 46.00 4Z2.84 19,15 3.30 30.56 100 56 Peak
B 929.30 32.84 -13. 16 48,00 3856 Z0.74 3.838 30,32 S -—- Peak
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Level (dBuv/m}

Liate: 200/ -06-22

117
4
FCC CLASS B
1 g
59 = FCC CLASS-B (AVG)
! i 13 14
11 12
0 000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (Mtiz)
Site 1 DACHOG-HY
Condi tion : SHF-EWF HORM HORTZOWTAL
EUT i USE Dongle
Power : From system
Hodel ;. V5-G-ER-0Z
Hemo : I Ih_Ts Chif; 245740z
Data Hate |
(ver Limit FKEeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB cm deg
L 2344.00 59,24 -14.76 74,00 B0.TL 30,24 3.7l 3b.42 150 0 Peak
2! 2344.00 48.14 -b.86 54,00 49.82 30,24 3.7l 3b.42 100 120 Average
3 X 2437. 00 99,82 1ol 00 30,28  3.82 3b.47 100 120 Average
4 X 2437, 00 101,98 103,36 30.28 3.82 3547 100 0 Peak
) 2498, 00 59.04 14,96 T4 00 60.39 30,30 3.88 35, 53 108 0 Peak
[ 6! 2498, 00 48.2] -5 79 54 00 49,66 30,30 3. 8% 35, 53 108 120 Average]
T 4872, 00 50,20 -23.80 7T4.00 47.35 33.14 b.88% 36,16 100 0 Peak
2 4872, 00 44.87 -9.33 54.00 41.81 33.14 588 36,16 100 213 Average
9 2082, 00 57.26 -18.76 T4.00 45,7 39.53  T.89 35,90 100 0 Peak
19 8082, 00 45,33 -8.87 54.00 33.8L 39.653 T1.89 3590 100 106 Average
Ll 9747, 00 42.00 -31.99 T4.00 T79.32 -9.85  9.15 36.61 100 0 Peak
l2 12186, 00 39,12 -34.8%3 74,00 76,16 -10.256 10.66 38, 48 100 0 Peak
13 14622, 00 44,86 -29.34 74,00 Th. 18 -6.50 [1.82 35.83 100 0 Peak
14 19791, 00 47,57 -268.43 74,00 45.26 21.97 16.92 38.57 100 0 Peak
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 41 of 63
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wesonns. FCC/IC TEST REPORT

Report No.: FR762910

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Lewel ((BuVim)
80

~ Date: 2007-06-22

FCC CLASS-B
T
|
» ! ' 4 B
T
o 30 224, 418. 612, 806. 1000
Frequency (MHz)

Trace: {Discrete)

Site : DECRDE-HY
Camdi bigm ¢ LF-ANT(951121) VERTICAL
ENT : USE Dangle
Power i From system
Hade | : US-0-ER-02
Hemp : 1 1h_Ts ChOB; 24 3T4Az
Data Rate |
ver Limit EKeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
WHz dEuY/m dB dBu¥/m dBu¥ dBE/m dE dB cm deg
L 32.43 24.74 -15.26 40.00 37.90 [7.54 Q.66 31.36 S -—- Peak
2 92.64 30,16 -13.34 43.50 50.80 8.62 1.06 3l Il S -—- Peak
3 101,28 31.81 -11.68 43.50 50.83 [L.07T L.07 23L.15 S -—- Peak
4 397.30 34.37 -11.63 46.00 47.30 [5 Tl 2.2 3085 S -—- Peak
) 663. 30 34.58 -11.42 45,00 43.33 874 3. .14 30.63 L0 |86 Peak
8 929.30 3419 -11.81 456.00 39.80 20.74 3.88 30.32 e --- Peak
SPORTON International Inc. Page No. : 42 of 63
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR762910

Lewel ((BuVim)

117

Date: 2007-06-22

el
4

FCC CLASS-B

59 b FCC CLASS-B {AVG)
1
I 11 s 13
4 1000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)

Trace: {Discrete)

Site ;o DICHNG-HY
Condition ¢ RF-ANT-0G0410 YERTTCAL
EUT i USE Dongle
Power : From system
Hodel i D5-G-BR-02
Hemo r 11 _Tx Chif;2437dHz
Data Rate |
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m db dbu¥/m dBuy¥ db/m db dB cm deg
L 2344, 00 59.79 -14.21 T4.00 61,27 30.24 3.71 35,42 108 0 Peak
2 2344, 00 47.856 -8.356 54.00 49,13 30.24 3.7l 35,42 108 58 Average
3 X 2437, 00 106, 41 107.79 30,28 3. 82 3547 108 0 Peak
44 2437, 00 102, 82 104,20 30,28 382 3547 108 97 Average
) 2484, 00 59.62 -14.38 74.00 60.88 30.29 3.86 35.5l 108 0 Peak
8 2484, 00 47.55 -B.45 54,00 48 91 30.29 3.86 35.5l L0 o8 Average
T 4872, 00 bl.6d -22.36 T4.00 48738 33,14 bH.83% 36,16 108 0 Peak
8 4872, 00 42,37 -11.63 54.00 39,561 33.14 583 36,16 108 213 Average
9 TT6L.00 56,99 -17.01L 74.00 45,8 3927 T.71 35.95 108 0 Peak
19 7768100 47.77 -8.23 54.00 38.74 39.27 T.71 35.95 108 158 Average
Ll 9747, 00 42.39 -3L.61 74.00 79.70 -9.8% Q.15 36.6l 108 0 Peak
12 12186, 00 45,43 -28.57 7T4.00 8L.47 -10.25 10.66 36,48 108 0 Peak
13 14622, 00 41,76 -32.24 7T4.00 72,28 -6.50 [1.62 35.63 108 0 Peak
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 43 of 63
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wesonns. FCC/IC TEST REPORT

Report No.: FR762910

* Test Mode : M

ode 3

Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuV/mj
80

" Date: 2007-06-21

FCCCLASS-B
L
40___J__f_____J. | |
4 a G
1 23
"3 224, 118, 612, 806. 1000
Trace: {Discrete} £rRAUency (Wkiz]
Site + DACHOE-HY
Comdi tiom © LF-ANTCES! 1217 HORTZONTAL
EUT 1 USE Dongle
Fower i From syskem
Hodel 1 US-G-ER-DZ
Hemp ¢ ITb_Ta Chil; 24p2MNz
Data Rate |
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBuY/m dB dBu¥/m dbBu¥ dB/m dB dB cm deg
I; 101,28 25.00 -18.50 43.50 44,01 L[1.07 L.07 3L.15 S -—- Peak
2 216.03 26.74 -19.26 48.00 45,80 0,27 1.60 3L.03 S -—- Peak
3 227.684 24,93 -21.07 48.00 43.27 10.86 1.65 30.95 S -—- Peak
4 399.40 32,78 -13.24 48,00 45,83 1578  Z2.Z23 30.88 s -—- Peak
b 032.40 33.00 -12.98 48.00 43.28 |7.768 2.72 30.75 108 257 Peak
) 929.30 32,10 -13.90 48.00 37.81 20074 3.88 30,32 e -—- Peak
SPORTON International Inc. Page No. : 44 of 63
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wesonns. FCC/IC TEST REPORT

Level (dBuV/m)
17

Report No.: FR762910

Date: 2007-06-22

4

FCC CLASS-B
59 4 4 ECC CLASS-B(AVG)
7
1 11 2 43—
0 fo00 5800. 10600, 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site + DICHDE-HY
Condi tiogn i EHF-EWF HORM WORTZONTAL
EUT : T5E Domgle
Power : From spstem
Hodel : N5-C-ER-D2
Heme, ¢ LTb Re ChIl; 24B2MNz
Data Rate |
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBEu¥/m db dBu¥/m dBuY dB/m dbB a6 cm deg
L 2308, 00 4T7.27 -6.73 bH4.00 48.74 30.24 3.71 3b.4Z 103 L13 Average
2 23b8.00 b9, 28 -14.72 T74.00 B80.75 30.24 3.71 3b. 42 108G 0 Peak
3 X 2dBz. 00 10L. 73 103,10 30.28 3.84 35.49 L0g L13 Average
4 X 2d4Bz. 00 104, 56 105,92 30.28 3.84 35.48 108G 0 Peak
5 249079 47.83 -Z6. [T bH4.00 49.18 30.30 3.86 35.5l 108G |13 Average
8 2490, 79 5T.80 -16, 10 T74.00 B59. 25 30.30 3.86 35.51 108G 0 Peak
T 4926, 00 48,84 -25, 16 T74.00 4579 33.34 5. 82 38,21 100 0 Peak
] 4926, 00 43,29 -10.71 54.00 40,24 33.34 5. 92 38,21 108G 392 Average
g 7806, 00 b6, 62 -17.38 T4.00 4550 39.32 T.7Z2 3592 L0g 1 Peak
13 806,00 44.59 -9.41 b4.00 33.47 39.32 T.7Z 3b.9Z 103 237 Average
L1 9846, 00 42,92 -3[.08 74.00 79.81 -9.83 9.18 36.54 L0G 0 Peak
12 12306, 00 40,48 -33.52 74.00 76.83 -10.85 [0.68 36.38 L0g 0 Peak
13 14772.00 44,44 -29.56 T74.00 U5 16 -6.38 LL.47 35.79 108G 0 Peak
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 45 of 63
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wesonns. FCC/IC TEST REPORT

Report No.: FR762910

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-06-21

Level (dBuVimj
80

FCC CLASS-B
™
Ty — i - T
1 B
3
2
" 30 224, 418. 612, 806. 1000
Trace: {Discrete) HEAQUBNCY: (MHz)
Site : DECHOG-HY
Candi tion : LF-ANT(O50121) YERTICAL
EUT : TSE Dongle
Power 1 From system
Hode| + US-G-ER-DE
Hemo ¢ LTh_Ta Chll; 2462HNz
Data Rate |
ver Limit FReadinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB dB cm deg

L gl.29 30.68 -12.94 43.50 bl[.41 9.23 L[.04 3l.12 e -—- Peak

2z 10l 28 24.81 -18.89 43.50 43.63 [1.07 L.07T 3L.15 e -—- Peak

3 199,28 27.86 -15.84 43.50 47.84 9.30 |.54 3[.0Z cper -—- Peak

4 g63.30 32.42 -13.58 48.00 41,17 1874 3.14 30,83 P -—- Peak

5 T733.30 35.28 -I10. 72 48.00 43.33 19.20 3.30 30.55 100 94 Peak

B 93L.40 32.36 -13.64 46,00 38.04 20075 3.88 30.31 cpir -—- Peak

SPORTON International Inc. Page No. : 46 of 63

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Report Issued Date : Jul. 11, 2007
Report Version : Rev. 01



wesonns. FCC/IC TEST REPORT

Level (dBuv/m)
17

Report No.: FR762910

Date: 2007-06-22

]

FCC CLASS-B

59 ) FCC CLASS-B (AVG)
il 1] P )
1= 13
0 500 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) RERHHEHCY M)
Site 1 DACHDG-HY
Condi tion . LHF-EWF HORN YERTICAL
EUT : USE Dongle
Power i From system
Hadel : US-G-ER-0Z
Memg ¢ bR Chll;2d62MAz
Data Rate |
ver Limit FReadinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m db dbu¥/m dbu¥ db/m db db cm deg
L 2358.00 59.86 -14.34 7T4.00 61.13 30,24 3.7l 35,42 100 0 Peak
2z 23568.00 47.22 -6.78 54.00 48,69 3024 3.7l 35.4Z 100 86 Average
32X 24bz. 00 106, 21 FIRT.58 30,29 3.84 35.48 100 0 Peak
4 X 2462, 00 102, 63 104,00 30029 3,84 35,49 150 96 Average
5 2483.62 68,23 16,77 T4.00 59.59 30,29 3.86 35.5] 108 0 Peak
[& ! 2083, 62 48,80 -5 40 54,00 49,96 30,29 3,86 35,5] 108 96 Averagel
T 4926, 00 51.50 -22.50 7T4.00 48.45 33.34 5,92 38.Zl 100 0 Peak
g ! 4926, 00 51,18 -Z.81 54.00 4814 33.34 5.92 38.Zl 100 T4 Average
9 T386.00 57.27 -16.73 T4.00 46.8] 28.6T7 T.68 36.00 100 0 Peak
14 T386.00 46.80 -7.20 54.00 36.45 28.67 T.68 236.00 100 243 Average
L1 846, 00 44,86 -29.34 T74.00 31[.84 -9.83 9,18 36.5H4 100 0 Peak
12 12306, 00 42,34 -3L.66 74,00 7T8.89 -10.66 10.68 36.38 100 0 Peak
13 14772, 00 40,96 -33.04 74,00 TL.67 -6.38 11.47 35.7%9 100 0 Peak
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 47 of 63
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wesonns. FCC/IC TEST REPORT

Report No.: FR762910

Test Mode : Mode 4
Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
o Level (dBu\m) =

Date: 2007-06-22

FCC/CLASS-B
o
40 il : !
. 4
5 f
2
%3 224, 118, 612, 806. 1000
Trace: {Discrete) Heruericy (MHL)
Site + o DACHDG-HY
Comdi tion ¢ LF-ANTCSS1121) MORTZONTAL
ENT : E Tongle
Power : From system
Hogdel i UE-G-BR-02
¥emo ¢ llg_Ta ChOI; 241 2MHz
Data Rate B
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBuY/m db dbu¥/m dBuy¥ db/m dE dB Cm deg
I; 31.89 24,72 -15.28 40,00 37.22 [8.26 Q.65 31.39 St -—- Peak
2 208,04 26,88 -16.62 43.50 48,71 8.84 1.56 31.03 g -—- Peak
3 276,78 30.37 -15.683 46,00 48,73 [Z2.77 1.84 30,87 g -—— Peak
4 397.30 36,14 -10.86 46,00 48.07 1571 222 30.88 108 3ld Peak
5 665,40 32.70 -13.30 46,00 4l.44 [8 T4 3156 3063 i -—- Peak
) 728,40 32,97 -13.03 46,00 4L.08 18156 3.30 3058 g -—- Peak
SPORTON International Inc. Page No. : 48 of 63
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Site
Condition
ENT

Lewel ((dBuVim)
27

Report No.: FR762910

Date: 2007-06-22

FCCCLASS-B
64 G ' 2
FCC CLASS-BE (AVG) |
; I
1
9
1
g 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)

Trace: {Discrete)

¢ DACHDB-AY
+ NE-ANT-DE0410 RORTZONTAT

: TSE Domgle
Power 1 From system
Hodel ¢ U5-C-ER-02
Memo g Tx ChODI; 241 280z
Data Rate B
Over Limit Keadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥Y dB/m db dB cm deg
i 238976 65,94 -B.086 T4.00 67.39 30.Z6 3.7 3b.4B 108 0 Peak
2.1 2389, 76 50.33 -3.67 54.00 5L.78 30.Z26 3.75 3548 108 55 Average
3 X 2412, 00 103, 21 104,83 30.27 377 3548 108 0 Peak
4 X 2412, 00 94,13 85.55 30,27 3.77 35.48 108 |12 Average
o 2484, 00 47.001 -6.98 54.00 48 37 30.29 3.86 35.5l 100 |12 Average
8 2484, 00 58.7T0 -15.30 74.00 60.06 30.29 3.86 35.5l L0 0 Peak
T 272700 56.41 -17.68 74.00 4509 3887 8. .72 36,27 108 0 Peak
8 aT27.00 46,21 -T.7% 54.00 34,89 3887 8. 72 36,27 108 90 Average
9 12067, 00 39,88 -34.12 74,00 75.59 -8.80 [0.85 236.58 108 0 Peak
19 18056, 00 42,27 -3L.73 74,00 70.96 -4.84 [1.78 35.83 108 0 Peak
Ll 24356.00 48.74 -25.26 T74.00 46.58 21.79 19.04 38 67 108 0 Peak
L2 24356.00 35,37 -18.63 54.00 33.Z1 2L.79 19.04 38 67 108 90 Average
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 49 of 63
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wesonns. FCC/IC TEST REPORT

Report No.: FR762910

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
S i " Date: 2007-06-22

Lewel ((BuVim)

80

PR Y s

FCC CLASS-B
=

3 o 5 &
1 3
o 30 224, 418. 612, 806, 1000
Trace: (Discrete) Frequency (MHz}
Site + DACHDG-RY
Comdi bigm ¢ LF-ANT(S51121) VERTICAL
ENT + USE Dangle
Power i From system
Hode| : US-0-ER-02
Hemp g Tx ChODI; 241 280z
Data Rate £
Over Limit EKeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBuY/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 101.28 33.38 -10.12 43.50 52.40 [1.07 L.07 23L.15 e -—- Peak
2 205,23 36.31 -T.19 43.50 H6.13 9.84 1.H6 31.03 100 173 Peak
3 236,28 32,19 -13.8] 46.00 48.97 [1.47 1.68 3093 i -—— Peak
4 397.30 36.35 -9.6b 46,00 48.28 16Tl 2.2 30.88 e -—— Peak
) 729.80 37.76 -8.24 46,00 4b6.86 [9.16  3.30 3065 e -—— Peak
) 986,30 38.94 -15.08 54,00 44,08 21,14 3.99 3027 e -—— Peak
SPORTON International Inc. Page No. : 50 of 63
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EROATOMN LAB.

FCC/IC TEST REPORT

Lewvel (dBuVim)
27

Report No.: FR762910

Date: 2007-06-22

FCCCLASS-B
64 G 7
FCC CLASS-B (AVG)
E 10
g 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)

Trace: {Discrete)

Site i DICROB-HY
Camdi tiom ¢ HF-ANT-0F0410 YERTTCAL
EUT i USE Dongle
Power : From system
Uodel i US-G-ER-02
¥emo ¢ lig Ta Chil; 241 2z
Data Rate B
ver Limit EReaddntemnna Cable Preamp Aint  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBuY/m dB dBu¥/m dBuy¥ dB/m dE dB cm deg
I 2389, 92 B7.03 -8.97 74.00 68 48 30.26 3.75 35,48 108 0 Peak
[2 1! 23889, 92 50,40 -3.60 54 00 51,85 30,26 3. 75 35 46 108 b8 Average |
3 X 241z, 00 105, 62 107.04 30,27 377 35 4B 108 0 Peak
4 X 241200 8611 87.53 30.27 3.77 35.4B 100 95 Average
b 2498, 00 47.08 -B.92 54.00 48 43 30.30 3.83 35.53 100 95 Average
3] 249800 5B.93 -16.07 74.00 60.28 30.30 3.83 35,53 108 0 Peak
T Tobl. 00 BT.02 -16.98 7T4.00 48,45 3887 T.63 36,04 108 0 Peak
8 Tobl, 00 46,17 -T.83 54.00 35,60 3887 T.63 36,04 108 89 Average
9 9642, 00 33.80 -35. 16 T4.00 T78.50 -10.09 9,12 36,68 108 0 Peak
19 12067, 00 44,57 -29.43 74,00 80.29 -8.80 [0.85 236.58 108 0 Peak
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 51 of 63
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wesonns. FCC/IC TEST REPORT

Report No.: FR762910

* Test Mode : Mode 5

Polarization :

Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
== Date: 2007-06-22

Level {dBuV.im)
80

FCC CLASS-B
=
|
|

40 L T T
T g
4 4
1
23
g 30 224, 418. 612, 806. 1000
Frequency (MHz)

Tra

ce: {Discrete)

Site DECHOE-HY
Candi tion LFoANTCR51121) RORTZONTAL
EUT E longle
Power From system
Hode | U5-G-ER-DZ
Heman Ilg_Tu Chib; 24574Hz
Data Rate i
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m db dB CIl deg
L 10128 26,78 -16.72 43.50 46,80 1L.07 L.QT7 3L.15 i ——- Peak
2 156,09 23.54 -19.96 43.50 42,97 10.24 1.3T7 3L.05 o ——- Peak
3 168, 24 23.34 -20.16 43.60 42,98 9.94 [.42 3.0l e ——- Peak
4 397.30 35,30 10,70 48,00 48 23 1571 Z2.22 30.86 o ——- Peak
) T3L.90 35,96 -10.04 46,00 44,02 1919 3.30 30.56 e ——- Peak
) 929.30 33.30 -LZ. 70 48,00 39.00 20074 3.88 30,32 o -—- Peak
SPORTON International Inc. Page No. : 52 of 63
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR762910

Level {dBuV.im)
27

Date: 2007-06-22

FCC CLASS B
G415 ;
FCC CLASS-B (AVG) |
g 10
G 1000 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Feguency (Mkz)
Site ¢ DICHDE-RHY
Condi tion HF-ANT-0B04 | 1 HORTZONTAL
EUT USE Dongle
Power From system
Hode | U5-G-BR-02
Hemn I1g_Tu Chib;24374Hz
Data Rate i
{wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m dbBu¥ dB/m dB dB ol deg
L 2334, 00 55,83 -14. 17 74.00 61.31 30.23 3.8% 35.40 160 0 Peak
2 2334, 00 47,17 48,866 30,23 3.688 35,40 100 L13 Average
3 X 2437.00 93,91 85,32 3027 378 35.47 160 |13 Average
4 X 2437.00 102,48 Z8.48 T4.00 103.89 30,27 379 36.47 100 0 Peak
5 2484, 00 58.35 -14.856 T74.00 B0.T0 30.30 3.8 35.53 160 0 Peak
& 2494, 00 47,13 -8.87 54.00 48,48 30.30 3.88 35.53 100 |13 Average
7 8202.00 56,56 -17.44 T74.00 45,06 39.43 8.0Z 35.96 ity -—- Peak
8 9741, 00 40,21 -33.79 T4.00 Ti.54 -9.87 9.15 38.6l coiy ——- Peak
9 L2177.00 38.24 -35.76 74.00 74,26 -10.21 10,686 36,48 T ——— Peak
L0 14801, 00 40,50 -33.50 T4.00 70.98 -6.52 |[l.B84 35.80 er ——- Peak
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 53 of 63
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Report No.: FR762910

Polarization :

Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
i Drate: 2007-06-22

Lewvel {(BuV:m}
80

10

FCCCLASS-B
=

2 3 2
1
% 30 224. 418. 612, 806. 1000
Trace: (Discrete) brequency (Mhz)
Site v DECHDE-HY
Condi kion . LF-AWT(51121) VERTICAL
FUT : USE Domgle
Power : From system
Hode| ¢ US-0-BR-DZ
Memg g _Tx ChDE; 24 37HA:
Dats Rate [
ver Limit Eeadinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB Cll deg
L 92.684 29.22 -14.28 43.50 49.686 8§.62 L[.05 3l.11 = --- Peak
2 101,28 32.29 -11.21 43.50 5L.30 [L.07 L.OQ7 3L.156 e --- Peak
3 200.64 32.56 -10.94 43.50 5HZ.68 8.36 [.54 3l.0Z = --- Peak
4 397.30 36,34 -9.88 46.00 49.26 [5. Tl 2.22 30,86 e --- Peak
) 663.30 35.44 -10.56 46.00 44.20 |8 74 3. 14 30.63 = --- Peak
) 735.40 35,20 -10.80 46,00 43.23 [8.22 3,31 30.55 e --- Peak
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Lewvel {dBuWim}
27

Date: 2007-06-22

4
FCC CLASS B
64 G
Hﬁ 7 " FCC CLASS-B (AVG) |
q
@ 1000 5800. 10600. 15400, 20200, 25000
Trace: (Discrete) Freguency (M)
Site ¢ DACHDE-RY
Condi Lion i HF=ANT-DED 10 YERTICAL
EUT : USE Dongle
Power i From system
Hode | i V5-G-ER-D2
Hemo v g _Te ChDE:; 24 57THAz
Data Rate fi
ver Limit Eeadinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m db dBu¥/m  dBu¥  dB/m dE dE cm deg
L 2364, 00 59,32 -14. 88 T4.00 80,77 30,24 373 35 42 130 Q0 Peak
[2 2364, 00 47 30 -6, 70 5H4.00 48 Th 30,24 A T3 3h, 42 130 98 Average
3@ 2437. 00 97,25 98.63 30,28 3. 82 35,47 130 98 Average
4 X 2437. 00 108, 49 107.87 30.28 3.82 3547 130 0 Peak
5 2484.00 59,46 -14.64 T4.00 B0.82 30.29 3.86 355l 130 0 Peak
8 248400 47,21 -8.79 54.00 48.57 30.29 3,88 35.5l 130 98 Average
T 7557.00 56,19 -1T7.8l T4.00 4b.80 38.99 T.63 36.04 e --- Peak
8 9747.00 40,22 -33.78 T4.00 TI.53 -9.8% 9.15 36,6l e --- Peak
9 12186.00 42,62 -31.38 T4.00 T8.66 -10.25 [0.68 36.48 i --- Peak
19 1850100 48,66 -25.34 T4.00 44,060 Z1.19 [8.36 35.94 e --- Peak
Remark: #3 and #4 Fundamental Signal
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* Test Mode : M

ode 6

Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuvimj)

Date: 2007-06-22

80
FCC CLASS-B
s
aof— - -
I 4 B
2 3
& 30 224, 418. 612, 806. 1000
Trace: {Discrete) Freguency i)
Site + DACHOE-HY
Condi tion ¢ LF-ANTEES1 121 HORTZONTAL
EUT : TSE Dongle
Power : From system
Hode| + US-G-ER-DZ
%gngg s : Islg_Tx Chll; 246280z
{wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBuY/m db dbu¥/m dbu¥ db/m dB db Cm deg
L 32.43 24.83 -15. 17 40.00 37.98 [7.54 0.66 31.38 s -—- Peak
2 10128 25.85 -17.56 4350 44.856 [1.07 L.07 23L.15 i -—- Peak
3 |68. 24 24.34 -19. 16 4350 43.88 9.84 |.42 3[.01 i -—- Peak
4 397.30 35,75 -I0. 25 4B.00 48 88 |5 T71 222 30,38 i ——- Peak
] 479,90 33,78 -1Z.22 48,00 44,97 [7.09  Z.63 30.38l i -—— Peak
) T29.80 33.88 -1Z. 12 48.00 41.83 [9.16 3.30 30.5b i -—— Peak
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Lewel ((IBuVim} Date: 2007-06-22
127
2]
4
FCC CLASS-B
64 1| ' -
FCC CLASS.B (AVG)
] 10 TT | 12
g 1000 5800. 10600, 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site + o DACHDE-RY
Candi tigm ¢+ WF-ANT-0B0410 WORTZOWTAL
ENT : USE Dangle
Power 1 From system
Hadel : US-C-ER-02
Hemo ¢ llg_Ta Chll;24p2MHz
Data Rate A
{wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dE dE Ch deg
L 2314,00 59.24 -14.76 T4.00 60.7Th 30,22  3.606 35,40 108 0 Peak
2 2314,00 47.02 -6.98 54.00 4853 30,22 3.66 35,40 108 |lZ2 Average
3 X 2482, 00 104,53 106,90 30.29 3.84 3549 108 0 Peak
4 X 2482, 00 94, 86 96.23 30,29 3.84 35.49 100 |12 Average
o 2490, 74 85,92 -8.08 7T4.00 67.27 30.30 3.886 35.51 100 0 Peak
g ! 2490.74 50.06 -3.985 54.00 51.40 30.30 3.86 35.51 100 |12 Average
T T797.00 56.65 -17.35 74.00 45.54 39.32 T.72 35,92 100 0 Peak
8 TT97.00 44.57 -9.43 54.00 33.45 39.32 T.72 3592 108 90 fverage
49 846,00 4111 -32.83 74.00 78.09 -9.83 9.18 36.54 100 0 Peak
19 12306, 00 39,93 -34.07 T4.00 7T6.29 -10.B85 10.68 3638 100 0 Peak
Ll 14766, 00 41,33 -32.67 T4.00 TZ.03 -6.33 [1.47 35,79 108 0 Peak
L2 1810l 00 42,63 -3L.37 T4.00 TL.2l -5.14 [1.T7T9 35 24 108 0 Peak

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-06-22

Level (dBuvim)
80

FCCCLASS-B
e
Ty - i T Tt B fi
2
1 3
a 30 224, 418, 612, 806, 1000
Trace: {Discrete) FeERHency (]
Site + DACHDG-HY
Condi tion © LF-ANTCE50121) YERTTCAL
EUT + USE Dongle
Power : From system
Hodel ;. V5-G-ER-0Z2
Hemo ¢ lig Ta Chll; 24poMNz
Data Hate B
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBuY/m db dbu¥/m dbu¥ db/m db db cm deg

L gl.29 26.53 -16,97 43.50 47.38 9.23 .04 3l. 12 e -—- Peak

2 1oL 28 3L.36 -1Z 16 43.50 60,38 [1.07T L.07T 3L.15 e -—- Peak

3 206.04 23,83 -14.87 43.50 48,65 9.64 |.56 3L.03 e -—- Peak

4 397.30 35,76 -10.24 48,00 4889 5Tl 222 30.88 o -—- Peak

) Teg. 40 35,97 -10.03 48.00 44.08 1915 3.30 30.58 o -—- Peak

8 913.20 37.10 -8.90 48.00 42.87 Z0.63 3.80 30.35 o -—- Peak
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Level (dBuW/mj
27

Date: 2007-06-22

4
FCC CLASSB
641 5
FCC CLASS.B (AVG)
y 10
0 5000 5800, 10600. 15400. 20200. 25000

Trace: (Discrete)

Frequency {(MHz)

Site ¢ DICHOE-HY
Condi tion  WF-ANT-0B0410 YERTTCAL
EUT : TSE Dangle
Fower i From syskem
Hadel : US-G-ER-0Z
Memo v g Te Chil; 246280z
Data Rate fi
Over Limit FReadinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dB dB cm deg
L 2368, 00 59.684 14,36 T4.00 6111 30,24 3.7 35, 4Z 100 0 Peak
[Z 2308, 00 47,34 -8, 66 54 00 4%, 8] A0 44  F, 7] 35, 4% 108 100 Averase |
3 X 2462, 00 107,58 108,94 30.2%5 3.84 35.48 100 0 Peak
4@ 2482.00 97.Z7 98.84 30,29 3.84 35.49 100 100 Average
b 4926.00 49.98 -24.02 T4.00 46.83 33.34 5.82 36.2l 100 0 Peak
) 4926.00 38.08 -15.92 54.00 35.03 33.34 5.82 36.Zl 100 108 Average
T 7986. 00 56.8L -17.39 7T4.00 45,09 39.58 T1.79 35.85 150 0 Peak
8 7986, 00 44.84 -9.36 54.00 3312 39.68 T.79 3b.8b 100 20 Average
g9 9862, 00 41,96 -3Z.04 T4.00 7R85 -9.63 O.18 36.54 100 0 Peak
LG 12297. 00 42,22 -3L.78 74,00 7T8.54 -10.62 10.68 238 38 100 0 Peak
Remark: #3 and #4 Fundamental Signal
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5.8 Antenna Requirements

5.8.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be

designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.8.2 Antenna Connected Construction
The antenna used in this product is Printed Antenna without connector and it is considered to meet

antenna requirement of FCC.

5.8.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6 List of Measuring Equipments Used

. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Aug. 30, 2006 | Aug. 29, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008
(COO01-HY)
LISN Conduction
) MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 30, 2007 | Mar. 29, 2008
(Support Unit) (CO01-HY)
; Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ] RG223/U CB029 9kHz — 30MHz | Dec. 04, 2006 | Dec. 03, 2007
Switzerland (COO01-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO01-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13,2006 | Jul. 12, 2007
Receiver (03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 04, 2008
Horn Antenna (03CHO06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
K (03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
- S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz [ Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Base Station Radiation
] R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (03CHO06-HY)
Radiation
Controller INN-CO C02000 N/A N/A N/A N/A
(03CHO06-HY)
Radiation
Turn Table INN-CO DS2000 420/650/00 | 0 ~ 360 degree N/A N/A
(03CHO06-HY)
114/8000604/ Radiation
Antenna Mast INN-CO MM3000 Im-4m N/A N/A
L (03CHO06-HY)
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7 Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of Xi
Contribution U(Xi )
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Uncertainty of Xi
Contribution Probability u(xi )
dB
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 254
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Uncertainty of Xi ( )
- Ci Ci*u(x
Contribution Probability u(xi ) i
dB o
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4.72
confidence of 95%  U=2Ue(y)
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